$HAILTEEBH M ASSEMBLING INSTRUCTION
/12— 2 G inE—

1/12SCALE RACING BUGGY FTA4E—}

@K1 ILR—2 ---=210mm (8.3")

@7o>t bl ¥ Front tread - 1656mm (6.1")
@) v—tLv K Rear tread 145mm (5.7"')
e o> ts1+ Fronttire - 365 x 25 mm
e v—s1+ ' Rear tire - 370 x 35 mm
PY LR Width -- - 180mm (7.1")
e %!, Reduction ratio

er> v Engine

--- 2 channels

e W 7
4 HIROB30



ftf-_ b

LOREUEER T I/ — G nE— | EBBVRD R EHYSL
FJEVET, ZORBER, HLAOBEARBROICT 2 aviciEb,
RETELVETETE>TULAE (S, ELVWHEIFErREVFIZOL

nm(8,3")

w(6.17)

am(5.7")

©h X 25mm

$!70 X 35mm

- 180mm(7.1")

........... 82 |
--------- 09~102 3 2
........................... 2 Ch

N—I BN S TR LT o 0 R

FUDLTHTM K- b ARERCUD - RITIE L RIT - EM GRS T

HBEQ. BT TEERET). BOANERIILLEVE ) ITEEFTI,

1. RELSI LU LEBERPHTT I,

2. B EERR2CBHMLT. REERBLTTAL

3, IR ULCRET. HEDROSS YT (HEBIADITTFEL

4. TLOLBAEELLERIE EARONTING. BTBHFEE DU,
—ATORT - ER{(EM ELECLIBERET S L.

5. —RERTRENOLE. RUANALORMITERLTT 20,

6. BEZRBRNL (TR, S¥I-% - UDBOTTERRTT 20, 28
TF&w, '

7. ARRIT - ER(EMNOBESEETHHBLROT. tORETIIH THL
ATTF&L,

8. OADTT - BM(ET) &3 2TV LIMEET a0

9. FATHET  EMUETISMEET. SAOCHRTLTALB o TT S,

10) 1259 S TORASR(FY ., ROADETORM LR SN S Y EEL
tL13,

1, Too BRERLEFEET. 790 BB mAL TFEL,

@) BRI LUEETES

AR R EERATS - 14 | 20RH0 £ L P T 03— 862 - 3148

THELTHY I T, S{AREDH A, RAENRICHEITTTE W,

L # MITCLELIA

| . EEMIIEESR, AT # wa oy b
FOY R F TN L= ST — L DEZA15— HYs—F47 TIILVF
T SRS LIRL—UYL ST -4 2

2. HEAHBFATL—LRA,

3. T8y FIHTR LS L7,

4. BALEERNS Sy FEA, I

5. UNE—fD AN XL EETHEBHRERET LoD
BAPIEE &/ F —,

6. 08, TVvYIVUrAE—boroBEU m e
HAT 75— BRI, P et E

TEI—F -
WER T s 25— —E v b

X

BET v

OSI0FSR

T 0Ml-TV

AR TERHAE S IChITTEIZEVN- T
WET,
SRABEIZL A - TEFRL (AL TEL LT,

TL— 21 ORFERUREVET > S 240
TUBBAE L HHRA TIT>TT AL,

FABREFELCETSND NS LT,



1/12 RACING BUGGY

SPECIFICATIONS
Wheel base 210mm (8.3")
Front tread 185mm (6.1")
Rear tread 146mm (5.7")
Front tire @65 x 2bmm
Rear tire 370 x 35mm
Width 180mm (7.1")
Reduction ratio 8.2:1
Engine 09 to 10 class
Radio 2 channels

NINE BEAT

Keeping the rules, enjoy your model kit.

When flying, driving or sailing a radio control airplane, car or
boat, please never fail to kesp thé following points so that
no trouble may be given to the others.

1. Don't start an engine early in the morning.

2. Never fail to provide an engine with a muffler which has
effective silencing perfermance,

3. Repair your model kit completely and keep it in good
conditions, And check the safety before operating,

4. When enjoying an engine model kit, keep the instructions
and indications of the safety instructor and never fail to
prepare an assistant for operating your model kit.

5. Don’t fly your model kit on or over houses or buildings
and people.

8. Don't fly a radio control airplane, helicopter or U-control
airplane over or around high voltage power lines,

7. Determine the controller when enjoying simultanecus
flyings and keep the instructions of the controller.

8. Pay attention so that vou may not disturb other flyings
cr driving.

9. After enjoying, clean up the site before return,

10. Pay attention so that no trouble may be given to the

others by keeping the above instructicns,
11, The people who enjoy engine control model kits shall
subscribe for the insurance for accidents by radio control

model kit. 3
L)

JAPAN ENGINE MODEL KIT ASSOCIATION

Thank you very much for your purchase of 1/12 racing bugagy NINE BEAT of
HIROBO INDUSTRIAL CO., LTD. This instruction manual covers the correct

assembling method and the instruction necessary for safe and joyful driving with
your car kept under the best conditions, So, please be acquainted with the structure

and performance of this racing buggy through this instruction manual.

FEATURES
1. Four-wheel independent suspension system
Front-——--  Double-trailing arm
Rear -----—--  Semi-trailing arm

2. Ladder-type frame is very durable and stout.

3. Fuel tank in which fuel can be supplied only
with one-touch cperation.

4, Durable metal-made clutch is adopted.

B. Buggy for beginners, which promises excel-
lent mechanisms and running capacity rough-
ly equivalent to 1/8 buggy.

6. Heat sink for 0.S. or ENYA engine and specialty
muffler are provided as standard accessories.

TOOLS necessary for assembling ~——«————

Cutting plyer, Drill, Painting set, Plus driver
Cutter knife, Plug wrench, and file

COMPONENTS necessary for running
Engine plug, Battery, Fuel, Cross head
wrench, Electric cord for power supply,
Fuel pump, and Starter unit

ENGINE suitable for this model kit

{a). OS10FSR
(b). Enya09llI-TV

As small components are grouped and packed in
sacks as per assembly, assemble them orderly to
the instruction.

For the method and handling of break-in,
please read the instruction manual attached
to an engine.

The specifications described in this instruction
manual shall be subject to change without prior
notice.




D 754 +4 LB
MOUNTING THE FLY WHEEL

@ #35vFoilir

ASSEMBLING THE CLUTCH

@ adrholix
ASSEMBLING THE JOINT

@ Yr—vrx>

arF—AOFI
ASSEMBLING THE REAR SUSPENSION ARM

IVIIRZ ATV IP—=Fll—i—
Engine drive nut l Air l:\EaTe{‘]

Pehtit” \\%%
F!ywheelx |

5

awv-on  Kyg)

Spur gear {Small} e

4 O s

@5 fluted washer

?\7-1’77?7-‘

RiFEE 2
BETIEETT

Drive collar
for Q.8. engine

M3x4 BRI _h W
M3 x 4 set screw 7
# O, STVIDESIZ
B RS T —
ERILTFSU

* Remove the drive washer
in case of 0.5, engine.

lesh by a knife
and mount this
part.

T209~10

Engine 09 to 10

BRI~ P—(K)

2nd axis spur gear {Large}

FWHS—A BIHATILA
2nd axis collar A ~~_ 2nd axis metal A
IFYFATUVT
DSwFym— Clutch spring
moer\ DHWUFIAN—H—
-~mpacer

"M3 x 12 Pan head BN
machine screw

s
il
Max12 FFAHEE R E/ E

M3Ix6 FAREEZR

M2.6x5 FNEREX
/ M2.6 x 5 Pan head

machine screw

M3 x 6 Pan head
machine screw

@ M3X6 FANFHER
M3 x 6 Pan head
= machine screw
e ~. \ oo \
\\ 'f
h\\\ i\h"’
Eﬁ?“@?ﬂ%’ hada
Center block ('
)

M2.6 x5 R

M2.6 x § Pan head machine serew g

?E'_‘_f_‘{m}

ﬁz A~ {—@ Suspension stopper axis
M2x10 FAERERX

M2 x 10 Pan head machine screw

MH?TNEKR o
M2 x 7 Pan head machine screw
IP=ARIINDT 2T

Rear metal housing

Sy
=P~y /
Rear arm
M2 Nut
L\)LSUIJ

VIR ULAIN

" Arm metal Rear axle metal

@ 754 KA NOBRMAF

1. 2222 E0OSI0FSR. T -voss#al 4.
2. F3a4 7w beFOaRSTuvsv—5ET L. R/—Fr—0]).

TZASRAIIND

NEIZiE®iAs., T2 S0 7y P TLoaAYLEDITET,
3. 08T IBE. FSAT T v v— 53T L. HEBOAFS I 7THS —ICBER

&,

@ 25 vFOHI

| . BBl FILAE RN —F v — (K SEEmdT 5,

2. 22w Fra—%2FEALEFMICLT. RA/AN—F—(K)IIM3 X127+ ~5E 2 T

Fir &+,

@ Sadq ol

M2.6X 5 F ~EAERIZIBEAR TR HH LD EITVFT .,

(RASLTR.

@ YA—~YRRrigrF—LOHMIT

HRA b v N—EHEM2 X 0FNEEE X EEREL.

Fabas & LT TF &Ly,

E=TH

i

Practical Size View M2.6XEFAFHE A

BB I HHERLTTFIOL,)

M2.8 x 5 Pan head machine screw

TSy P EEBRLT. WD

M3 X8 +RFEE A
M3 x 6 pan head machine screw

MOUNTING THE FLY WHEEL

1. OS10FSR or ENYA 09 is suitable for this NINE BEAT.

2. Remove the drive nut and the propeller washer. Then, set the spur gear (small)
and the fly wheel in this order. After that, clamp them by the engine drive nut.

3. In case of OS engine, remove the drive washer and use an accessory drive coltar

instead of the drive washer,

ASSEMBLING THE CLUTCH

1. Cement the 2nd axis metal {A) to the spur gear (large).
2. Keep the clutch shoe in the same direction as shown in the figure and mount it
at the spur gear (large) by M3 x 12 pan head machine screw,

ASSEMBLING THE JOINT

Cement the M2.6 x 5 pan head machine screw by adhesive to stop loosening. After
assembling, check that it may lightly move.

ASSEMBLING THE REAR SUSPENSION ARM

When mounting the suspension stopper axis, use a M2 x 10 pan head machine
screw. After assembling, cement the nut to stop loosening.

—

M3x 12 NERE A

M3 x 12 Pan head machine screw

.- .




® 7R rb7oAAOMY (R3EMERLET)
- ASSEMBLING THE FRONT AXLE {The figure shows the left side)

®

AL b—A, 7R P —LDHAEI

ASSEMBLING THE MAIN FRAME & THE FRONT ARM

M4 FAOFwhk M lon nut

FOYPy T3 APN  Front upright metal

4 Fusrp— / MEx35 FNELZA M4 x 35 Pan head machine serew
94 Flat washer ™. \@ ,/ o
9 ~—=6 N F0X-PYTSC Foneuprig
T':AL,G‘}?!P! b B T A EWSe— g4 Flat washer
M metal %v B T —
2OV P —1y \’ S FDUETASL Kingpin metal
P Front arm g
'ﬂf,,,m,iin ;“ M4 e FW P4 Knucklearm /&‘f‘ Py a—
- M nut #4 Flat washer
4 WD yT— @\ i <
@4 Flat washer o 2 20x+P22AN /
T8, s
Frontimie DOURT AR

Front whee| metal

\ ZOYbmT.
Front wheel
JOUEPYISTR
Front upright

Front upright metal

o EOVIe— d4 Hnwashﬂ_/ /i

e T wann / e et

T M Nylon Nut

FOUYRHANZ VAT TG

M3X15 FABER | W adm

M3 x 15 Pan head machine serew

b L PRAA T

ZOVNIOAA =
Frant crass member

PLTIRET/ B
/" Piana wire for antenna

/

Front suspension spring {Right)

M3x 15 SRR

M3 x 15 Pan head
machine screw

AR ARl
Bumper set rubber

[Ar e - —

Bumper set pi

2
Fﬂarﬁu ross member AT~
ey

&

0

MX15 FNEER
M4 x 15 Pan head machine
Abwl=

e M3 x 15 Pan head machine screw
. o D——
SGrntamieleer Roll bar
-)_,/_/—\\ \éf Rbwit=T1t )
i i Stopper rubber o
7 ) " ¢ 3 Flat washer
(\ TS Mexts FABER

W3 15 Pan head
machine screw -

JLvire—
Rubber washer

@@@

M4 FADO>3 vk w4 Nylon nut

“ FTyTp—
¥4 Flat washer

ece Front arm axis

ws o8

M3 nut I

T DOYRYANZYEVATUDIER
Front suspension spring (Left)

M3 x 16 FAHIER
M3 x 15 Pan head machine serew

® 7O 7o ALORYT (RMEEMERLET)

TR EF T T —LICERAT T & T

70Ok
ZOX»hbrF v 7S 70 P —LALIICHMTT. B(EBES LIy P LET,
70l

FF TS A bty T T—AEM4 X3BFREE A TERfTITE T,
O bRAIAZTZO PRI X L, 7O YT P HEMRLET.,
LT O AIYEy r 2702 F 72 2I~EfHITET .,

A4 b—4L, 70 PP —LOIEI

[ I

. 7R ZOAAN—DEANZR by — 27 % N ET,

2. 7O hZO0RX/N—IZT70 PP —LRLF— 533K, 702 F T —L8AE T
DIAHBET,

3. A A=Al T =LA A )N B T 70> b P —AFRILY— %
BT &Ed,

4. RbwN—Oh, NN — % RDUMEICEAHT T .

5. EE7ZOX>FF—LEh~70> B R a3-RFYIEANET. ()

3

CFEE BN T A P T RGO b T — LENTEA T E T,

GE) (AY—(A"),
EYVE

(B)—(B)mMEIZER{FiT £ T,

(—

M3 X +55-NEEET R
M3 x 15 pan head machine screw

—

M4 X 16 FNERER
M4 x 15 Pan head machine screw

Practical Size View

ASSEMBLING THE FRONT AXLE (The figure shows the left side)

. Mount the front axle at the knuckle arm.

. Mount the front upright at the front arm and set it so that it may lightly turn
. Mount the knuckle arm at the front upright by M4 x 35 pan head machine screw.
. Cement the front wheel metal and the front tire to the front wheel.

. Mount the assembled tire set to the front axle.

ASSEMBLING THE MAIN FRAME & THE FRONT ARM

. Place two stoppers on the front cross member.

. Place the front arm holder between the front cross members and drive in
the front arm axis.

. Mount the front arm holder, which is already assembled together with the
frame cross member, on the main frame.

. Mount the stopper rubber and bumper in the position shown in the figure.

Put the front suspension spring in the upper front suspension spring {in both

left and right sides).

Mount the assembled front axle at the front arm axis.

NB. Mount in the order of {A)—(A'} and {B)—(B’).

bW =

—_

q

M4
4

M4 x 353 ~FRE R
x 35 Pan head machine screw




@ Y¥—F LRI, FL—FOHET
ASSEMBLING THE REAR AXLE & THE BRAKE

¥ b — Ay 2 XPMEE

DISASSEMBLED VIEW OF GEAR BOX

v
F_WP—L  2ndaxiserm
M3x 8 FNEER
M3 x & Pan head
machine screw %

EHATIA 2nd axis metal A

BB —FP-(X)

2nd axis spur gear (Large)
DIuFSI=T
Cluteh lining

DS FNN

I

I

|

j iy
- . M3xe FANFER
EZWP-L2OVK | 58 pan e
2nd axis arm stand machine screw

M3 wiks

2nd axis collar B
M3x6§ NI

M3 x 6 Pan head
machine screw

Tu—%51227
Brake lining
TL—%UE

Brake band . il M3 Tk
* T VORSORE M3y
RBERL&T, 37Uk Joint
‘This shows the mounting conditions
for ENYA engine.
O=l—2F—
MIXBI N A
M3 % 8 Pan head
machine screw

M3 x 6 Pan head machine screw itk

i 5 in page 8.

M3 X8 ~NEE R
e ey

5 é G M3 x 8 Pan head
~o - machine screw

&
HE=WATN 8

3rd axis metal
By F—7—2
o Gear case
EEWAIN

( @,/ 3rd axis metal

A

| S~ gomagLs

| 2nd axis metal B

i WAL P—
" 2nd axis bevel gear

' BEWLE T~

~N -~ 3rd axis bevel gear

Mix6 EwhbADUa—
M3 x 5 Set screw

FP—T—ARE
Gear case cover
M3x6 SR

M3 x 6 Pan head
machine screw

@ VA¥—FPran. ZL—£DMIT

IS uFRLOABIZS S FSA IR EELET .

i

2. TL—F N FEZFIvFANICEDLDE T, BIMTLTFE W,

3. TL—F AN rFrOoRBMICTL—FSA S EERLET,

4, FTb—FARFFIZTL—F N FEBRMATET. (0SETTHDIT 22 TEE
fFlroFmALACET, (92— DOEEBRE)

5. Fl—FsF, Fb—F25 2 (FAIF) % 2 v a s —2ADEOHEEICERMT
[0 3

6. BTENT —LICE_WX Y ILASEELET,

7. AR —F A — HE A A E T,

8. BB — LB T LR P T —EEHEEELE£T .

9 . 'J‘\777—A§&%#‘\"—_771czﬁﬂﬁﬁi?°

10, T T LAY ad > 2 E=8CEEL £7.

=Y@ ﬂ:] G:j

Practical Size View i Y .
e M3 X6 FAREER M3 X 8/SEEE 2
M3 x 6 pan head machine screw M3 x 8 pan head machine screw

ASSEMBLING THE REAR AXLE & THE BRAKE

o B WON =

SOOI

—_

. Cement the clutch lining to inside of the clutch bell.

. Bend the brake hand according to the clutch bell,

. Cement the brake lining to inside of the brake band.

. Mount the brake band at the brake stand. { The mounting direction of QS

engine is different from that of ENYA engine.)
(Please see the figure of page @ ).

. Mount the brake band and the brake stand{pre-assembled) to the position

shown in the figure of the mission case.

. Cement the 2nd axis metal {A) to the 2nd axis arm.

. Incorporate the pre-assembled 2nd axis spur gear in the 2nd axis.

. Fix the upper part of the gears by both 2nd axis arm and 2nd arm stand.
. Mount the rear arm axis at the gear case.

. Fix the pre-assembled joint in the 3rd axis.




b

V¥—IFofEir
. ASSEMBLING THE REAR END

M3x 5 FABIER Y75~ Muttler

M3 x 6 Pan head machine screw

VISERTIITT Mubfler setspring

BRITRVE

Fusl tank set

JLl e
Rubber band ™

MIX12 Fry TR — M3 x 12 Cap screw

2o

e—hzvy

Heat sink

/I‘JE)“J?'D)!\7D‘F
Engina mount plate
M3x1Z TR~
M3 x 12 Cap screw
M3IXE FANBZR
M3 x 6 Pan head machiie screw
HAA /1~ Suspension stopper
BERORRT—AED > TER
2 10m
Cut a fuel hoss for use, 10mm long
HAR =Tl —k
Suspension stopper plate
HRALwWIT—E
Suspension stoppar pxis
AP T

- YA W=

@/ Suspension stopper

)

M3x15 FREE2

o
pii= .
~M3x15Fenheady
\Qachine screw
= ™
<4 -

Metal housing
=P OANATIL
Aear axle matal
w2 x11.8 Z—Fiuy
62 x 11.8 Needie pin
SP—PORIL

~—

A/ i— Stopper Rear axia

(g wousr e e
UP—HRNIHaY AT ITE) o
Rear suspension spring (Left) {
#3 PIwSp— 63 Flat washer TLDwsro— ¢8 WIwrw— !
Rubber washer

o Tt Mg FrOvFwh

44 Flat washer
Ms FrOvFw ||
M4 Nylon nut |

RE  sowst D P

86 Flat washer J

M3x1§ FNHER

!
_______ .

(=

M3 x g NERETL
M3 x 6 pan head machine screw

4 —

M3x10F B
M3 x 10 pan head machine screw

EVE
Practical Size View

e B

Jv— X FO#IL
| . DY —F — L8R b wyst—, U —H RN 5 RT v,
o —7F — L DB £ T,
2. YT R AFNIZIYY—TFT 2 %@L,
3. BRRA P ys—FL— b EBFITET.

= A R

Fadr rIRATET.,. (EH)

4. YRR b ysri—BhE YRR by =T — b ORIZBL. YRR F v t— TRy b L
4%

5. XU AFV—T—RIILYP>Tw I b7 l— b TRITITES,

B, TPl P, TT75—5B{tITET,

T, U —T AN —~FLE 522 LidadT.

8 DAy —fA) ) P—F 1 vEERL. YYr—TF 2 AN LT E 9,

9. B -y EMENMHRIZIITL/ N FTREFITE T,
10, AT ToHhit ) F—T o FEX AT —LE5M3 XI57F-_FEEEX THERAMAITE T,

ASSEMBLING THE REAR END

1. Mount the stopper, rear suspension spring, rubber washer, and rear arm at the
rear arm axis in this order,

2. Pass the rear axle through the rear axle metal and mount it at the joint. ( In
both right and ieft side ).

3. Mount the suspension stopper plate.

4. Pass the suspension stopper axis through the hole of the suspension stopper
plate and set it by the suspension stopper.

5. Mount the engine at the gear case by the engine mount plate.

6. Provide the engine with the heat sink and the muffler.

7. Insert the needle pin in the rear axle.

8. Cement the rear tire to the rear wheels. Then, clamp them at the rear axie.

9. Mount the fuel tank in a position by rubber band.

10. Mount the pre-assembled rear end and the main frame by M3 x 15 pan head
machine screws.

4 —

M3 X153 NFEE R
M3 x 15 pan head machine screw

M3x12xpw T2 a—
M3 x 12 Cap screw



® XxHHKy L XD ASSEMBLING THE MECHANICS BOX

o ]
Servo mounit
Iyave—#k
R
Engine control servo \

BEFSOAMIEDO, RO
BERIUBALER .
, Fit sponge at your side
after the sponge is adequately %
il:-rmud. Then, no dust comes M3 b

M3 Nut i

‘ﬁ & FouTe- (,

M2x10 FNBER
M2 x 10 Pan head machine screw

OwHETIHE  Rodend

6 M—il: ¢5 Ball

M2 x 12 Pan hesd machine screw

M2 EDw =
M2 Fiat washer

BSHS5— sxax7
BS Collar 2x3x7

23 R Ee—

3 Flat washer
M3 Fwh M3 Nut

M8x 40 TR

@3 Spwip—

$3 Flatwasher 7

M3X16 FAEER
M3 x 15 Pan head machine screw

M3 Fwh M3 Nut

¢3 POwWErr— ¢3 Flat washer

M3 % 40 Continuous-thread stud

AAMYIA(L) |
Mechanics box (Upper]

&Zﬂrw?i
Switch !

M3xXEs EFT

~”" M3 x 65 Continueus-thread stud

I3y FL—50wK

Engine control/Brake rod
M2 vk~ M3 Nut

3 v —  §3 Flat washer

ARV OF)
Mechanics box {Lawer)

@8 ¥ uim— 43 Flatwasher

M3x16 FAREER

M3 x 15 Pan head machine screw

= M3 Fwi M3 Nut

M2x10 F/XEHE A M2 x 10 Pan head machine screw
OwHTI/i  Rodend

25 —I  ¢g5Ball

FoTLP—L

Knuckle arm
M2 Jwb MIN

ut

E Sl ¢

Practical Size View M2 X 10 NEEE A
M2 x 10 pan head machine screw

——

M2X 12 NEE A
M2 x 12 pan head machine screw

(—

@ AHEv&ZOHET

. ANBYZRAEFTAEAYT S I C2>TENERY ., EIOE 2512 ¢ 3mmd A % &1,
A T = LICER T E T,

L —R, BMEH#. BihATET — S CERLET., (99— M)

LU S LT — LI SHR—IAEM2 X103+ < R TERMHT 2T,

AN FOFBBIZO Y FTFERIAL, b —F - 2WEST S,

ZFFY Y —HRk— I BS8SHS—A2WMATIF. 24 0w FOBMITMIESHIZ(EDHE
£

[530F -  /S B N ]

ASSEMBLING THE MECHANICS BOX

1. Cut off both upper and lower sides of the mechanics box to the cut line. Then,
make a hole of ¢ 3 at the marked position. After that, mount it on the main
frame.

2. Cement the servoes, receiver and the battery with double-side sticking tape.

{ Please see page 9 ).

Mount @ B ball at the knuckle arm by a M2 x 10 pan head machine screws.

Drive in the rod ends to bhoth ends of the tie rod. And adjust the toe-in.

5. Mount the BS collar to the steering servo horn, Then, fit it in the bent part
of the tie rod.

P

ERORTF TN 2 —FERMAE. B —REERAOBE TY .,

EEIH—S{ERACBEE. OHD2WE@OFHETHEAL TFS Ly,

OFEDL I IZHISmOREEAN. b—RAR— A TR SBICERG T T,

@Y —AREEEDL H ICHRMTDHHEE. EEROATF v 2 ERICERTITET,. (P 9258)

#915mma) A B

In case of using a reverse servo, please Wooden piece (15mm high)

refer to the left illustration for moun-

ting the steering servo.

In case a normal servo is used, select

either method of {1) or (2) below.

(1). Place a wooden piece about
156mm high below the servo and
mount it so that the serve horn
may be faced downwards.

Piease refer to the right #lus-
tration.

{2). In case of mounting a servo
as shown in the right illustration,
you must mount the stick of the
transmitter upside down, {Please
see page 9).

*

M3 x 15 XEE R

i

M3 x 15 pan head machine screw



@ AF—, O—As—-BORFT  MOUNTING THE BODY & THE ROLL BAR

i

M2x6 FAFRER

M2 x 6 Pan head machine screw

@5 [N/
¢ 5 Band

\ O—/\—RF—(8)

M2 Fwiks
M2 Nut

O—lli—=a—z

¥ Roll bar gauge

O—IL/I\—=2F7—(Z)

DAIRT—Ls Roll bar stay (Left)

Window frame

RF—EDTURTU—LIEEBELTTFEL,
Cement the window frame to the body,

\ 7 \
@3 Y p— - % \ G
¢ 3 Flat washer ‘ (\.% 0
M3xe F+XEER . ‘ M3x15 FREE R

M3 x 6 Pan head machine screw M3 x 15 pan head mac—hine
( M3 Fwik
s M3 Nut ’

RF—BAEREINI) 9,

Body-mounting member (8end)

] (=) | ——

Practical Size View M3 X6 FAEER M3 X 15 AEL R
M3 x 6 pan head machine screw M3 x 15 pan head machine screw

— 8




R — D@

RF—Ehy b1 CHDEFREDERFEMIERSTTF S,

ahuwictEiFEd,
—R T — RS TTERE,LESTCTF &L,
EFEL LWL DBTL &S,

BET—-20lYE

1. @55 e amEEPEERN S THDERVTEE ET,

A DT

2ch7ORDBE. (FEAEH2ARAT v v CEMET

FUZRAELTEALEY, Hrob—
El‘fﬂ'l’c‘w}(jf’&zj_"T")‘/Q’ﬁﬁtLiTo
TR L N—-AYF LT ETA, Zhizd—
PR Y FEWLWBULBEP DL NTEH.

P g

e

RICEE A hMEEF PP TENRLWNIZLTHAS
VAR T =T TCRFIEDT A RS Y
BT =y —2H5FRIZLTTFEL,

B B —N—ip T
ZUIFnS

T

FR—, HAlERT

FUEEMORFT 1 v 2 TEBL AT,
AT A w7 DIIZ b
FO®E 2 HMEAET DL N—TTH S
IR IN—TEIEATEDHITTT .

T e R

W Ll s¥— 2 S

PAINTING THE BODY

Cut off unnecessary parts to the cut line. Then, finish the cut section
by sand paper. Next, clean up the surface of the body by neutral
detergent or benzene. After that, paint the body with acryl color spray.

At this time, use masking tapes to make your favorite stripes on your
car body. Please refer to the color package.

HOW TO STICK THE TRANSCRIBIMNG MARK

1.  Remove or eliminate the oily matter from the surface on which
a transcribing mark is attached. Use a neutral detergent.

MOUNTING THE MECHANISM,AND OPERATING

In case of 2ch prop, it has two sticks in almost all the cases. And the
left side stick is for engine control and the right side is for steering,
Therefore, the servo which is actuated by the left side stick should be
used for engine control and that actuated by the right side stick should
be used for steering purpose. Besides, there is another small lever,
so-called “trim lever’” at the side of the sticks. This trim lever is used
for fine adjustment of the movements of the servo. So, you can correct
the servo movements by this trim lever. Namely, there is no need to
adjust the adjustment rods.

IVDVRFWIh I7DBS
Engine control stick NEUTRAL IN CASE OF ENYA ENGINE
0S.DKE |
IN CASE OF 05, ENGINE] 10mm JL—% @)Y BidlrRy
.
RFP I T Y=Y ﬂ % 3 i % B Mounting screw
Steering servo horn T = i
% Sy = % ATUIRLORE, ¥vTLS9—-R3L%28
SRS ® <t I T A Ex'gtfm‘i)n;? | Stick UPMOST -nr- Carburetter drum is fully opened.
Upwards at NEUTRAL 2 ] I - 3 ® 0 i 4
> 1 ATwIZa=RSIOR., KL 1m<s0EC
= i Stick NEUTRAL - Carburetter drum is opened by Tmm,
® TN TL—x i | EFVIBREEEBABAL/ - s RF WO 2—~SLEDTFTIL—%
5 ® EnghediGH Brakel F DTN | EFOECLTHEET, . (RO-BERITRO-ORMEERHTTEL,)
BT os Ioyva0— & Clutch bell? ! * Replace the right and left sides Brake is operated with the stick lower than NEUTRAL.
Bend) — Engine SLOW @ S o | of the carburetter and keep the (Decide the opening degree of SLOW by the SLOW adjuster screw}
| lever upwards.
§
i
\ o " 0.8. D58 FH — 7t = =5 S = 5
ei’eﬁ:y INCASEOFOS. ENGINE | BT —/NMEBOBES. RNDIRIEET L. AFvIELTHCITEA%Y.
i TL=¥ [ In case a normal servo is used, remove the mounting screw
A Brake E | & 1 g
" | = — iy I @ T¥2UH—IK Engine control servo and mount the stick upside down,
7\ BEx@BT—JTEE) 0 @ AFPUZTH—K Steering servo
Set the servo with its side down = E D DB Receiver
{Fix it by double-side tape }
| @ PYp2RDOWKRw/— Adiuster rod stopper
. ! g | ® GRR—AEDSTENET  Wsm
PUeA OV EOBEETL—  Coincide the height of the adjuster rod S5 wFA L

with that of brake band and carburetter
lever. Then, bent it a little. ( Otherwise,
the adjuster rod may come in touch with
the stick ar may be bent when the stick
is moved.)

FIUBEFPTUN-DBECE
DET. LLBTFT,
(RFIEBHUER. DHR
ED, EDREDLEBWEDIZL
Fda

Cluteh bell #

! Cut off the fuel hose for use. About 5mm
| ® I>»0R71J2%7 Engine control spring

| (I OwRIxRZ9— Rod connector

" (@) FoTLIv— Carburetter lever
1 ® FL—%/51 Breke band

o G




EITRE RUNNING ADJUSTMENT

| EITENCE R CEO W D HPEBEO A T L OEAEDBTITA ST T &L, ik 1. Before driving, check that no screw and nut are loosened and that
B — o LS0A TR T AN % Y & T, the bearings are well lubricated. Please use a HOBBY OIL 50 for

2. T U ERT T TS ) —F—, E— b2 EDFTFEL, this purpose because it is safe and durable, too.

3. AEBORA v FAELCADENT. £ YIZE/ Y FOEPRITHRZL EH BT L 2. Please never fail to provide the engine with an air cleaner and a

S BLTTFEU, 2
S heat sink.

3. Before switching on the transmitter, check that no transmitter
of the same frequency band is used for controlling a car or air-
plane.

MEMO:

- 10 —



EOR-—R/CI/I2L g A BB LI T
= VE Ly L ORRBR RS

EHLIEY 290 BOEHE
! s

=

CHETHTT At L L BELE

Thank you very much for your purchase of
Hirobo’s 1/12 racing buggy “NINE BEAT".
Though the quality and quantity of the
model kits have been severely checked be-
fore shipment, please re-check the quantity
of the components and parts contained in
each small sack in order to make doubly sure,
If youshould find anything wrong, please be
free to contact the shop where you have |
purchased or directly Hirobo [ndustrial Co.,
Ltd. '

Inspection Lot. No.

AAZAARBIOOT L ABIZTS
EOR—i HIRO30 LIMNED
=
= ] 1-1-3 HANAZONO-CHO, FUKUY AMA-SHI, .
,:E,Esa:)ﬁl;f@#ﬁ,wo HIROSHIMA, PREF., JAPAN ¥ 720
F720 TELl(USHBZ*\GOI’)JW TEL, 0849-32-1600 TELEX: 643577 HIROBO J
HIROBO  TeLEX: 643577 3 CABLE: HIROBO FUKUYAMA




